






REF# PART # DESCRIPTION QTY 
6 15-111-P Lug Tire & Wheel, LH, 2 Ply 2 

15-110-P Turf Tire & Wheel Opt. 
HNL-716-20 Lug Nut, 7/16-20 10 

7 15-293-P Hood (see Fig. V) 1 
8 15-292-P Fender 1 
9 25-278-P "SAFETY WARNING" Decal 1 

10 15-231-P Small 4X4 Decal 1 
11 15-590-M Skid Plate 1 

HB-516-18-100 Bolt, 5/16-18 x 1 3 
HW-516 Flatwasher, 5116 3 
HWL-516 Lockwasher, 5/16 3 
HN-516-18 Nut, 5/16-18 3 

12 15-112-P Lug Tire & Wheel, RH, 2 Ply 2 
15-110-P Turf Tire & Wheel Opt. 
HNL-716-20 Lug Nut. 7/16-20 10 

13 15-169-M Front Bumper 1 
HB-38-16-250 Bolt, 3/8-16 x 21/2 2 
HW-38 Flatwasher, 3/8 4 
HWL-38 Lockwasher, 3/8 2 
HN-38-16 Nut, 3/8-16 2 

14 50-056-P Headlight 2 

-3-



FRONT END-BODY 
FIG. II 

'.J:.: 

REF# PART # DESCRIPTION aTY 
1 15-307-P Steering Column 1 
2 15-625-M Steering Column Bracket 1 

15-318-P Steering Column U-Bolt 1 
HW-516 Flatwasher, 5/16 2 
HWL-516 Lockwasher, 5/16 2 
HN-516-18 Nut, 5/16-18 2 

3 15-308-P Steering Wheel 1 
15-232-P Steering Wheel Decal 1 

4 15-291-P Nose Cone 1 
5 15-555-SA Dash Panel (see Fig. XII) 1 

-4-



REF# PART # DESCRIPTION CTY 
6 15-630-SA Glove Box 1 

15-631-M Glove Box Bracket 1 
HB-38-16-300 Bolt, 3/8-16 x 3 1 
HWL-38 Lockwasher, 3/8 
HN-38-16 Nut, 3/8-16 
HB-516-18-100 Bolt, 5/16-18 xl 
HW-516 Flatwasher, 5/16 
HWL-516 Lockwasher, 5/16 1 
HN-516-18 Nut, 5/16-18 1 
HSD-14-075 Screw, drill, 1/4 x 3/4 2 

7 SO-l23-P Brake Cylinder 1 
15-597-M Brake Spring Tab 1 
11-Q50-P Spring 1 
HB-38-16-125 Bolt, 3/8-16-125 3 
HW-38 Flatwasher, 3/8 2 
HWL-38 Lockwasher, 3/8 3 
HN-38-16 Nut, 3/8-16 3 
15-139-M Brake Rod 1 
11-100-P 5/16 Yoke 1 
HCP-516-100 Clevis pin, 5/16 x 1 1 
HP-332-075 Cotter pin, 3/32 x 3/4 1 

8 lS-S66-SA Gas Pedal 1 
15-218-P Bushing 2 
HB-516-18-100 Bolt, 5/16-18 xl 2 
HWL-516 Lockwasher, 5/16 2 
HN-516-18 Nut, 5/16-18 2 

9 15-560-SA Brake Pedal 
10 lS-627-M Clutch Gable Bracket 

60-536-P Bellows 1 
HB-38-16-Q75 Bolt, 3/8-16 x 3/4 2 
HNCL-38-16 Center Lock Nut, 3/8-16 2 

11 15-550-SA Front Frame 
12 50-265-P Clutch Cable, 48" 1 
13 60-536-P Bellows 1 
14 15-534-M Clutch Cable Adapter 1 

HN-516-24 Nut, 5/16-24 2 
15 15-543-SA Transmission 1 
16 15-234-P 20 HP Kohler Engine 1 
17 15-503-SA Swivel Yoke (see Fig. XIII) 1 
18 15-528-M Belt Guard 1 

HSO-14-Q75 Screw, drill, 1/4 x 3/4 4 
19 15-266-P Belt, L434 Dayco 1 
20 15-519-M Hydraulic Pump Bracket 1 

15-309-P 0-11 Pump 1 
HB-38-16-275 Bolt, 3/8-16 x 2 3/4 1 
HW-38 Flatwasher, 3/8 1 
HWl-38 lockwasher, 3/8 1 
HN-38-16 Nut, 3/8-16 1 

-5-



REF# PART # DESCRIPTION OTY 
21 15-628-M Shifter Guard 1 

HB-38-16-275 Bolt. 3/8-16 x 2 3/4 1 

HW-38 Flatwasher.3/8 1 

HWL-38 Lockwasher, 3/8 1 

HN-38-16 Nut. 3/8-16 1 

22 15-310-P Steering Ram 1 

HB-58-11-250 Bolt, 5/8-11 x 2 1/2 2 

HMB-58-14 Bushing, 5/8 x 14 GA 8 

HN-58-11 Nut, 5/8-11 2 

23 15-248-P 4 Gallon Tank 1 

HB-38-16-275 Bolt, 3/8-16 x 2 3/4 
HB-38-16-300 Bolt, 3/8-16 x 3 1 

HW-38 Flatwasher, 3/8 2 

HWL-38 Lockwasher, 3/8 2 

HN-38-16 Nut, 3/8-16 2 

24 15-247-P 2 QtTank 
HB-14-20-075 Bolt, 1/4·20 x 3/4 4 

HW-14 Flatwasher, 1/4 4 

HWL-14 Lockwasher, 1/4 4 

HN-14-20 Nut, 1/4·20 4 

25 15-556-M Left Inner Fender 1 

15-557-M Right Inner Fender (not shown) 1 

HB-38-16-100 Bolt, 3/8-16 x 1 4 

HWL-38 Lockwasher, 3/8 4 

HN-38-16 Nut, 3/8-16 4 

26· 15-563-M Pedal Brace 
HB-38-16-100 Bolt, 3/8-16 x 1 
HWL-38 Lockwasher, 3/8 1 

HN-38-16 Nut, 3/8-16 1 

27 15-306-P Sector (Hydrostatic) 1 

HWL-14 Lockwasher, 1/4 4 

HN-14-28 Nut, 1/4-28, Fine Thread 4 

28 15-599-M Sector Mount Bracket 1 

HB-38-16-125 Bolt, 3/8-16 x 1 1/4 4 

HW-38 Flatwasher, 3/8 4 

HWL-38 Lockwasher, 3/8 4 

HN-38-16 Nut, 3/8-16 4 

29 15-559-SA Pedal Mount 1 

76-128-P Oilite Bushing 2 

HB-38-16-150 Bolt, 3/8-16 x 1 1/2 2 

HW-38 Flatwasher, 3/8 2 

HWL-38 Lockwasher, 3/8 2 

HN-38-16 Nut. 3/8-16 2 

30 15-561-SA Clutch Pedal 1 

20-018-P Oilite Bushing 2 

HP-532-150 Cotter Pin. 5/32 x 1 1/2 1 

-6-



REF# PART # 
1 15-550-SA 
2 HB-12-13-150 

HWl-12 
HN-12-13 

3 15-543-SA 
4 15-234-P 
5 15-503-SA 
6 15-517-M 

HB-38-16-100 
HWl-38 
HN-38-16 

7 50-o81-P 
HN-516-18 

8 15-551-SA 
9 15-114-P 

15-285-P 
10 15-178-P 

1S:.o24-P 
11 15-521-M 

75-511-P 
HB-12-13-500 
HW-12 
HNCl-12-13 

DRIVE 
FIG. III 

DESCRIPTION 
Front Frame 
Bolt, 1/2-13 x 1 1/2 
lockwasher, 1/2 
Nut, 1/2-13 
Transmission 
20 HP Kohler Engine 
Swivel Yoke (see Fig. XIII) 
U Joint Guard 
Bolt, 3/8-16 x 1 
lockwasher, 3/8 
Nut, 3/8-16 
Rubber Insulators 
Nut, 5/16-18 
Rear Frame 
Axle, ModeV5.17 Rato (see Fig. XVI) 
Mounting Pads w/axles 
Rear Drive Une 
U-Bolt Kit 
Pillow.Block Spacer 
Pillow Block 
Bolt, 1/2-13 x 5 
Fiatwasher,1I2 
Center lock Nut, 1/2-13 

-7-

QTY 
1 
8 
8 
8 
1 
1 
1 
1 
2 
2 
2 
4 
4 
1 
2 
4 
1 
2 
1 
1 
2 
2 
2 



SHIFT ASSEMBLY 
FIG. IV 

REF# PART # DESCRIPTION QTV 
1 15-291-P Nose 
2 20-199-P Shift Knob 1 

15-296-P Shift Pattern, Std 1 
3 15-505-SA Shift Lever 1 

HB-516-18-150 Bolt, 5/16-18 x 1 1/2 1 
HNTL-516-18 Nut, Nylon Top Lock, 5/16-18 1 

4 15-553-SA Shift Shaft 1 
5 60-106-P Brake Lever 1 

15-584-M Left Brake Lever Brkt 
15-585-M Right Brake Lever Brkt 1 
11-100-P 5/16 Yoke 1 
HCP-516-100 Clevis Pin, 5/16 x 1 1 
HP-18-075 Cotter Pin, 1/8 x 3/4 1 
HB-516-18-100 Bolt, 5/16-18 x 1 5 
HW-516 Washer, 5/16 5 
HWL-516 Lockwasher, 5116 5 
HN-516-18 Nut, 5/16-18 5 

6 15-582-SA Hydraulic Lever 1 
40-038-P 3/8 Handle Cover 1 
16-047-P Plastic Bushing 2 

7 HST-516-125 Screw, Truss, 5/16 x 1 1/4 2 
8 15-583-SA Pulley Bracket 1 

HSO-14-075 Scraw, Ori", 1 /4 x 3/4 2 
15-163-P Cable Pulley 1 
HB-14-20-125 Bolt, 1/4-20 x 1 1/4 1 
HNTL-14-20 Nut, Nylon Top Lock, 1/4-20 1 . 

9 15-543-SA Transmission 1 

-8-



REF# PART # DESCRIPTION QTY 
10 HB-38-16-225 Bolt, 3/8-16 x 21/4 1 

HWL-38 Lockwasher, 3/8 1 
11 15-507-SA Shift Tab 1 

12 15-234-P 20 HP Kohler Engine 

13 15-167-P Caliper 
60-265-P Clamped Clevis 5/16 

HCP-516-100 Clevis Pin, 5/16 x 1 1 

HP-18-075 Cotter Pin, 1/8 x 3/4 1 

14 15-574-SA Caliper Mount 1 
HB-38-16-250 Bolt, 3/8-16 x 21/2 1 
HWL-38 Lockwasher, 3/8 1 
HN-38-16 Nut, 3/8-16 1 
15-163-P Cable Pulley 1 
HCP-14-100 Clevis Pin, 1/4 x 1 1 
HP-332-075 Cotter Pin, 3132 x 3/4 1 

·15 15-513-SA Trans. Shift Adapter 1 
16 15-570-M Short Shift Rod 1 

21-462-P 5/16 Ball Joint 2 
HWL-516 Lockwasher, 5/16 2 
HN-516-24 Nut, 5/16-24 4 

17 15-510-M Upper Shift Arm 1 
HB-14-20-125 Bolt, 1/4-20 x 1 1/4 1 
HWL-14 Lockwasher, 1/4 1 
HN-14-20 Nut, 1/4-20 1 

18 15-580-SA Trans Shifter Bracket 1 
20-018-P OHite Bushing 1 
76-128-P Oilite Bushing 1 
HB-38-16-225 Bolt, 3/8-16 x 2 1/4 2 
HWL-38 Lockwasher, 3/8 2 

19 15-113-P Hydraulic Valve Opt. 
11-103-P 1/4 Yoke 1 
HCP-14-34 Clevis Pin, 1/4 x 3/4 1 
HP-332-34 Cotter Pin, 3132 x 3/4 1 
HB-14-20-300 Bolt, 1/4-20 x 3 2 
HW-14 Flatwasher, 1/4 2 
HWL-14 Lockwasher, 1/4 2 
HN-14-20 Nut, 1/4-20 2 

20 15-290-P Exposed Brake Cable, 45ft 1 
21 15-589-M Hydraulic Control Rod 1 

HP-532-100 Cotter Pin, 5132 x 1 1 
22 15-569-M Long Shift Rod 1 

21-173-P 3/8 Ball Joint 2 
HWL-38 Lockwasher, 3/8 2 
HN-38-24 Nut, 318-24 4 

23 15-552-SA Shift Tube Assembly 1 
76-128-P Oilite Bushing . 2 

24 15-564-M Splash Guard 1 
HSO-14-100 Screw, Drill, 114 x 1 2 

-9-



REF# 
1 
2 

3 

4 

5 
6 
7 
8 

9 

PART # 
15-550-SA 
50-369-P 
15-298-P 
16-223-P 
15-586-SA 
15-587-SA 
HST-38-16-125 
HW-38 
HWL-38 
HN-38-16 
15-299-P 
15-229-P 
8814 

HOOD-FENDER 
FIG. V 

DESCRIPTION 
Front Frame 
"200 GRADE WARNING" Decal 
Bench Seat Cushion 
Bucket Seat 
Left Arm Rest 
Right Arm Rest (not shown) 
Machine Screw, 3/8-16 x 1 1/4 
Washer, 3/8 
Lockwasher, 3/8 
Nut, 3/8-16 
Bench Seat Back 
Small Pug Decal 
Striping, 1-3/4" 

BENCH SEAT BACK MOUNTING 
8836 Threaded Rod, 1/4-28 x 1 1/4 
HW-14 Flatwasher, 1/4 
HWL-14 Lockwasher, 1/4 
HN-14-20 Nut, 1/4-28 
15-293-P Hood 

-10-

ary 

1 

2 
Opt. 
1 
1 
2 
4 
4 
4 
1 
2 

36 

6 
6 
6 
6 
1 



REF# PART # DESCRIPTION QTY 
10 BUCKET SEAT MOUNTING 

HB-516-18-100 Bolt, 5/16-18 x 1 8 
HW-516 Flatwasher, 5/16 8 

HWL-516 Lockwasher, 5/16 8 

HN-516-18 Nut. 5/16-18 8 

11 15-578-SA Hood Mount 2 

20-019-P Bushing 4 

HST -38-1 6-125 Truss Machine Screw, 3/8-16 x 1 1/4 4 

HW-38 Washer, 3/8 4 

HWL-38 Lockwasher, 3/8 4 

HN-38-16 Nut, 3/8-16 4 

12 15-577-SA Fender Mount 2 
HB-38-16-125 Bolt, 3/8-16 x 1 1/4 4 
HW-38 Flatwasher, 3/8 4 
HWL-38 Lockwasher, 3/8 4 
HN-38-16 Nut, 3/8-16 4 

13 50-081-P Rubber Insulators 2 
HN-516-18 Nut, 5/16-18 2 

14 60-123-P Coil Shock 2 
HB-38-16-200 Bolt, 3/8-16 x 2 4 
HW-38 Flatwasher, 3/8 4 
HWL-38 Lockwasher, 3/8 4 
HN-38-16 Nut, 3/8-16 4 

15 HB-516-18-100 Bolt, 5/16-18 x 1 6 
HW-516 Flatwasher, 5/16 6 
HWL-516 Lockwasher, 5/16 6 
HN-516-18 Nut, 5/16-18 6 

16 15-557-M Right Inner Fender 1 
15-556-M Left Inner Fender (not shown) 1 
HB-38-16-100 Bolt, 3/8-16 x 1 4 
HWL-38 Lockwasher, 3/8 4 
HN-38-16 Nut, 3/8-16 4 

17 25-277-P "BATTE RY/ALT WARNING" Decal 1 
18 BENCH SEAT CUSHIONS MOUNTING 

8836 Threaded Rod, 1/4-28 x 1 1/2 8 
HW-14 Flatwasher, 1/4 8 
HWL-14 Lockwasher, 1/4 8 
HN-14-20 Nut, 1/4-20 8 

19 25-286-P "Pinch Point" Decal 2 
20 15-292-P Fender 1 
21 15-579-SA Shock Mount Frame 1 
22 HB-12-13-550 Bolt, 1/2-13 x 51/2 2 

HNCL-12-13 Nut, Center Lock, 1/2-13 4 
23 16-288-P "Not for Highway Use" Decal 1 
24 HB-516-18-125 Bolt, 5/16-18 x 1 1/4 5 

HW-516 Flatwasher, 5/16 8 
HWL-S16 Lockwasher, 5/16 5 
HN-516-18 Nut, 5/16-18 5 

-11-



:27; 

ENGINEITRANSMISSION 
FIG. VI 

REF# PART # DESCRIPTION QTY 
1 15-564-M Splash Guard 1 

HSD-14-100 Screw, Drill, 1/4x1 2 

2 15-567-M Front Throttle Rod 1 

18-115-P 1/4" Ball Joint 2 

HWL-14 Lockwasher, 1/4 2 

HN-14-28 Nut, 1/4-28 4 

3 15-566-SA Gas Pedal 1 

HB-516-18 -100 Bolt, 5/16-18 x 1 2 

HWL-516 Lockwasher, 5/16 2 

HN-516-18 Nut, 5/16-18 2 

4 15-565-SA Acc. Relay 1 

15-218-P Bushing 2 

HB-516-18 -075 Bolt, 5/16-18 x 3/4 2 

HWL-516 Lockwasher, 5/16 2 
HN-516-18 Nut, 5/16-18 2 

-12-



REF# PART # DESCRIPTION ary 
5 11-050-P Spring 

6 15-317-P Choke Cable 
7 12-o31-P Battery Post Cover 

8 22-072-P Battery 

9 13-o46-P Battery Cable 32" (Red) 

10 15-568-M Rear Throttle Rod 1 

18-115-P 1/4" Ball Joint 2 

HWL-14 Lockwasher, 1/4 2 

HN-14-28 Nut, 1/4-28 4 

11 13-197-P Battery Cable 12" 
12 15-325-P Safety Switch 

15-629-M Safety Switch Bracket 
HB-38-16-100 Bolt, 3/8-16 x 1 

13 15-543-SA Transmission 

14 15-125-P Pressure Plate 
HBM-8-20 Metric Hex Bolt, M8 x 20 6 

HWL-516 Lockwasher, 5/16 6 

15 15-105-P Clutch Disc 
16 15-104-P Flywheel 1 

HBM-10-25 Metric Hex Bolt, M10 x 25 6 
HWLMET-10 Metric Lockwasher, Ext. Tooth, 10 6 

17 15-106-P Trans Adapter Plate 1 
HB-716-14-100 Bolt, 7/16-14 x 1 4 
HWLMET-10 Metric Lockwasher, Ext. Tooth, 10 4 
HBM-8-20 Metric Hex Bolt, M8-20 2 
HWL-516 Lockwasher, 5/16 2 
HB-38-16-150 Bolt, 3/8-16 x 1 1/2 3 
HB-38-16-175 Bolt, 3/8-16 x 1 3/4 2 
H B-38-16-200 Bolt, 3/8-16 x 2 1 
HWL-38 Lockwasher, 3/8 5 
HN-38-16 Nut, 3/8-16 5 
HB-716-14-200 Bolt, 7/16-14 x 2 2 
HNTl-716-14 lock Nut, 7/16-14 2 

18 15-189-P Flywheel Adapter 1 
HB8-38-16-150 Grade 8 Bolt, 3/8-16 x 1 1/2 1 
HWLMET-10 Metric Lockwasher, Ext. Tooth, 10 1 
HWK-316-100 Woodruff Key, 3/16 x 1 1 

19 15-282-P Dust Plate 1 
HB-38-16-100 Bolt, 3/8-16 x 1 4 
HWlMET-10 Metric lockwasher, Ext. Tooth, 10 4 

20 15-573-M Relay 1 
HB-14-20-o75 Bolt, 1/4-20 x 3/4 1 
HN-14-20 Nut, 1/4-20 1 
HNTL-14-20 Nut, Nylon Top Lock, 1/4-20 

21 15-277-P Muffler Clamp 2 
22 15-305-P Muffler Extension Pipe 

-13-



REF# PART # DESCRIPTION QTY 

23 15-626-M Muffler Bracket 1 

HBM-8-20 Metric Hex Bolt, M8-20 2 

HWL-516 Lockwasher, 5/16 2 

24 15-276-P Muffler B&S 3991 1 

HB-14-20-075 Bolt, 1/4-20 x 3/4 4 

HWL-14 Lockwasher, 1/4 4 

HW-14 Flatwasher, 1/4 4 

25 15-279-P Deflector 
15-278-P Spark Arrestor 

HSA-6-050 Tapping screw, #6 x 1/2 4 

26 15-304-P AK41 Pulley 1 

27 15-234-P 20 HP Kohler Engine 

28 15-520-M Engine Mount 1 

60-107-P Engine Mount Insulator 2 

HB-12-13-500 Bolt, 1/2 -13 x 5 

HW-12 Washer, 1/2 1 

HNCL-12-13 Center Lock Nut. 1/2-13 1 

29 75-511-P Pillow Block Bracket 1 

HB-12-13-500 Bolt, 1/2-13 x 5 2 

HW-12 Flatwasher, 1/2 2 

HNCL-12-13 Center Lock Nut, 1/2-13 2 

30 15-168-P Brake Disc 1 

31 15-167-P Caliper 1 

32 15-574-SA Caliper Mount 

HB-38-16-250 Bolt, 3/8-16 x 250 

HWL-38 Lockwasher, 3/8 

HN-3S-16 Nut, 318-16 

33 15-513-SA Trans. Shift Adapter 

34 15-509-M Lower Shift Arm 1 

HMB-58-14 Machine Bushing, 5/S x 14 GA. 2 

35 15-510-M Upper Shift Arm 

HB-14-20-125 Bolt, 1/4-20-125 

HWL-14 Lockwasher, 1/4 1 

HN-14-20 Nut, 1/4-20 1 

36 15-580-SA Trans. Shifter Bracket 1 

20-01S-P Oilite Bushing 1 

76-12S-P Oilite Bushing 1 

HB-3S-16-225 Bolt, 3/8-16 x 21/4 2 

HWL-38 Lockwasher, 3/8 2 

37 15-181-P Yoke 1310K 1 

15-182-P Cross 1310 1 

16-o24-P U-Bolt Kit 2 

38 15-591-M Battery Clamp 

HW-14 Flatwasher, 1/4 

HWL-14 Lockwasher, 1/4 1 

HN-14-28 Nut, 1/4-28, Fine Thread 1 

-14-



FIG. VII 

REF# PART # DESCRIPTION aTY 
1 1S-234-P 20 HP Kohler Engine 1 
2 8800 Fuel Hose, 1/4", 10" Length 1 
3 1S-309-P 0-11 Pump (see Fig. X) 1 
4 S0457-P Hydraulic Cylinder(Tilt Box) Opt. 

15-29S-P Hydraulic Cylinder (Gondola) Opt. 
18-168-P Elbow 2 

5 1S-264-P Hydraulic Hose, 54" Length 1 
6 15-263-P Hydraulic Hose, 40" Length 1 
7 8700 1/2" Push Lok Hose, 19" Length 1 

15-257-P Hose Clamp 2 
8 15-248-P 4 Gallon Tank, Plastic (see Fig. VIII) 1 
9 15-310-P Steering Ram 1 

10 15-311-P Hydraulic Hose, 62" 1 
11 15-315-P Hydraulic Hose, 64 1/2" 1 
12 1S-312-P Hydraulic Hose, 51" 1 
13 15-313-P Hydraulic Hose, 49" 1 
14 15-306-P Sector (Hydrostatic) (see Fig. IX) 1 
15 15-247-P 2 OtTank 1 
16 1S-314-P Hydraulic Hose, 24 1/2" 1 
17 15-322-P T Fitting 1 

15-269-P Barb Fitting 1 
18 8909 Fuel Hose 3/8 10, 9" Length 1 
19 15-267-P Hydraulic Hose, 22" Length 1 
20 15-113-P Hydraulic Valve (see Fig. XI) Opt. 

-15-



REF# 
1 

2 

3 
4 

5 

6 
7 

8 

REF# 

2 

PART # 
15-554-SA 

8800 

18-003-P 

HB-14-20-075 

HWL-14 

HN-14-20 

15-581-M 

25-307-P 

50-368-P 

15-248-P 

PART # 
15-306-P 
15-323-P 

® 
\ 

TANK ASSEMBL V 
FIG. VIII 

DESCRIPTION 
Fuel Tank Mount 

Fuel Hose, 1/4", 10" Length 

Hose Clamp 

Bolt, 1/4-20 x 3/4 
Lockwasher, 1/4 
Nut, 1/4-20 
Tank Strap 

"STOP MOTOR" Decal 

"Gas" Decal 

4 Gallon Tank, Plastic 

STEERING SECTOR 
FIG. IX 

DESCRIPTION 
Sector (Hydrostatic) 

Elbow 

-16-

OTY 

1 

2 

2 

2 

2 

OTY 
1 
2 



~!n 
~ 

HYDRAULIC PUMP 
FIG. X 

REF# PART # DESCRIPTION aTY 
1 15-265-P Pump Pulley 1 
2 HB-38-16-100 Bolt, 318-16x 1 2 

HNCL-38-16 Center Lock Nut, 3/8-16 2 
3 15-519-M Hydraulic Pump Bracket 
4 15-309-P 0-11 Pump 
5 18-185-P Elbow, 3/8x1/2 Str Thrd 1 
6 15-280-P Elbow, 90 Oeg 1 
7 15-281-P Barb Fitting 
8 23-016-P o Ring Adapter 1 

a_~ 

HYDRAULIC VALVE 
(Optional Item) 

FIG. XI 

REF# PART # DESCRIPTION aTY 
1 15-113-P Hydraulic Valve 1 
2 18-168-P Elbow. 3/8 Str Thrd 2 
3 23-118-P Male Quick Couple 1 
4 23-117-P Female Quick Couple 1 
5 15-294-P 1/4 Elbow 1 
6 15-268-P Adapter 12 x 7 -4 -6 2 
7 18-226-P Adapter 2 

-17-



REF# PART # 
1 25-320-P 
2 15-284-P 
3 50-099-P 
4 50-360-P 

22-071-P 
5 50-359-P 
6 50-185-P 

HSM-10-32-075 
HW-316 
HWL-10 
HN-10-32 

7 15-555-SA 
HST-14-20-100 
HW-14 
HWL-14 
HN-14-20 

8 25-322-P 
9 12-017-P 

10 22-003-P 

~ 

( 8 ) 
'-./ 

~ ! 

(9) 

DASHBOARD 
FIG. XII 

DESCRIPTION 
"WARNING" Decal 
Ignition Switch 
Light Switch 
Fuse Holder 
30 Amp Fuse 
Warning Light 
Hand Rail 
Screw, Machine, #10-32 x 3/4 
Washer, 3/16 
Lockwasher, #10 
Nut, #10-32 
Dashboard 
Screw, Truss Head 1/4-20 x 1 
Washer, 1/4 
Lockwasher, 1/4 
Nut, 1/4-20 
"MADE IN USA" Decal 
Hour Meter 
Ammeter 

-18-

aTY 
1 

1 
1 
1 
1 
1 
4 
4 
4 
4 
1 
5 
5 
5 
5 

1 



· . 

INSTRUCTIONS TO RETROFIT NEW "99" SWIVEL YOKE 
TO OLD PUG FRAME PRIOR TO "99" NEW KIT #15901K 

REF# PART# DESCRIPTION QTY 
1* HN34f0450 Bolt, %-10 x4 ~" 2 
3 HW34 Flat washer, 0/.." 2 
6 HNCL3410 Nut,Center lock,3/4-10 2 

HMB3414 Bushing % x 14 ga 4 
HMB341 0 Bushing % x 10 ga 4 

10 15653· 1 "00 x %"ID x 5/8" long 2 
11 **. 1555006 Long Spacer 1 

*Shim under bottom frame to shorten bolt yt for clearance at end of bolt. 
**Long spacer when retro-fit w.eld into frame. 

-18A -



SWIVEL YOKE 
FIG. XIII 

REF# PART # DESCRIPTION QTV 
1 HB-34-10-450 Bolt, 3/4-10 x 41/2 2 

2 15-550-SA Front Frame 1 
3 HW-34 Flatwasher, 3/4 6-8 

4 18-223-P QHite Bushing 2 

5 15-535-M Spacer (Yoke) 2 
6 HNCL-34-10 Nut, Center Lock, 3/4-10 2 
7 15-503-SA Swivel Yoke 1 

8 HB-38-16-100 Bolt, 3/8-16 x 1 1 
HWL-38 Lockwasher, 3/8 1 
HN-38-16 Nut, 3/8-16 1 

-19-



BRAKE LINE 
FIG. XIV REF # 

PART # 
DESCRIPTION 

Qry 

1 
SO-123_P 

Brake Cylinder 

1 

2 
lS-2B9_P 

42" Brake line 

1 

3 
lS-246_P 

Brake Line 14 n 

2 

4 
lB-QB9_P 

Brake ree 

3 

5 
lS-226_P 

Brake line 4" 

1 

6 
16-1BB_P 

Brake line 34" 

4 

7 
21-Q67_P 

Choke Clip 

3 

HSO-14-Q75 

Screw, drill, 1/4 x 3/4 

3 

B 
15-115_P 

Brake Hose 

1 

9 
15-327_P 

Hose Clip 

1 

10 
15-114_P 

Axle, MOdel WIS. 17 Ratio (see Fig. XVI) 

2 

-20-



ORANGE 

UGHT 4 

UGHT ,. 

SAFETY 
SWITCH 

WIRING DIAGRAM 
FIG. XV 

REF# PART # DESCRIPTION QTY 
1 15-284-P Ignition Switch 1 

8844* Wire, Blue to Safety Switch 1 
8850 Wire, Red to Solenoid 1 
8846" Wire, Purple to Rectifier-Regulator 1 
8850 Wire, Red to Flywheel Stator 1 
8845 Wire, White to Ignition Module 1 
8850 Wire, Red to Fuse 1 
8849 Wire, Black to Light Switch 1 
8845* Wire, White to Ground 1 

2 22-071-P 30 Amp Fuse 1 
3 22-003-P Ammeter 1 

8848 Wire, Orange to Fuse 1 
8848* Wire, Orange to Solenoid 1 

4 50-056-P Headlight 2 
8849 Wire, Black to Light Switch 1 
8845 Wire, White to Ground 2 

5 22-071-P Warning Light 1 
8849 Wire, Black to Ignition Switch 1 
8847* Wire, Green to Oil Sentry Switch 1 

6 50-360-P Light Switch 1 
7 15-234-P Motor 1 
8 22-072-P Battery 1 

13-046-P Battery Cable 32", Red to Solenoid 1 
13-197-P Battery Cable 12", Black to Ground 1 

9 15-325-P Safety Switch 1 
8844 Wire, Blue to Solenoid Shift Starter 1 

• Denotes Wires that go through Wiring Harness (15-300-P) 

-21-



PUG #15-114-P 
SPICER AXLE, MODEL 18 

#820-177-3 
FIGURE XVI 

REF# PART # DESCRIPTION QTY 
1 16-480-P Rear Axle Housing 1 
2 16-481-P Vent Assembly 1 
3 16-482-P RTV Sealant as req'd. 
4 16-483-P Bolt, Housing 8 

16-561-P Nut Hex 8 
16-563-P Lockwasher 8 

5 16-484-P Screw, Bearing Cap 4 
6 16-485-P Cap, Bearing 2 
7 16-486-P Cup, Bearing 2 
8 16-487-P Cone, Bearing 2 
9 16-488-P Shim as req'd. 

-22-



REF# PART # DESCRIPTION QTY 
10 16-489-P Screw, Drive Gear 14 

11 16-490-P Case, Differential 1 

12 16-491-P Pin, Pinion Lock 2 

13 16-492-P Shaft, Pinion Mate 1 

14 16-493-P Washer, Thrust 2 

15 16-494-P Gear, Side 2 

16 16-495-P Mate, Pinion 2 

17 16-496-P Washer, Thrust 2 

18 16-497-P Assembly, Gear & Pinion 1 

5.17:1 Ratio 1 

19 16-498-P Cone, Bearing 1 

20 16-499-P Cup, Bearing 1 

21 16-500-P Spacer as req'd. 

22 16-501-P Carrier 1 

23 16-502-P Plug, oil, 'A' & 'B' 1 ea 

24 16-503-P Spacer, Sleeve 1 

25 16-504-P Shim as req'd. 

26 16-505-P Cup, Bearing 1 

27 16-506-P Cone, Bearing 1 

28 16-507-P Shim 1 

29 16-508-P Seal, Oil 1 

30 16-509-P Yoke, End 1 

31 HMB-58-10 Machine Bushing, 5/8 x 10 GA 1 

32 HNA-58-11 Nut, 5/8-11 Castle 1 

33 HP-18-150 Cotter Pin, 1/8 x 1 1/2 1 

50 16-510-P Bolt, Wheel 10 

16-562-P Nut, Lock 2 

51 16-511-P Shaft, Axle, L.H. & R.H. 2 

52 16-513-P Seal,Oil 2 

16-483-P Bolt, Hex 8 

16-560-P Nut, Lock 8 

53 840065 Part of Brake Dust Shield 2 

54 16-515-P Bearing 2 

55 16-516-P Ring, Retainer for Wheel Bearing 2 

56 16-518-P Gasket, Bearing Seal 2 

57 16-519-P Seal,Oil 2 

-23-



I , 

~ 
BRAKES 
FIG. XVII 

REF# PART # DESCRIPTION QTY 
1 16-704-P Spring, Shoe Return, (LH-Green) 1 
2 16-725-K Kit, Shoe & Lining (RH & LH - Set of 2) 1 
3 16-705-K Spring, Shoe Return, (RH-Red) 1 
4 16-723-K Kit, Wheel Cylinder 1 
5 16-709-P Shield, Dust 1 
6 16-713-K Kit, Brake Lever (RH or LH) 1 
7 16-719-P Spring, Adjusting 1 
8 16-720-K Kit, Adjusting Screw 1 

16-514-P BRAKE ASSEMBLY - L.H. 
16-554-P BRAKE ASSEMBL Y - R.H. 
16-559-P Drum, Brake (not shown) 

NOTES: 1. For L.H. brake, assemble with star wheel of adjusting screw, #8, towards the front of the 
brake (as shown); opposite for R.H. brake. 

2. (Red) Assemble to front of brake on R.H. brake assembly; L.H. opposite. 

3. (Green) Assemble to rear of brake on R.H. brake assembly; L.H. opposite. 

4. Brake actuating levers #6 shown for R.H. assembly, reverse for L.H. assembly. (Bent arm 
stays up, double arm switches to forward.) 

-24-



CONTENTS 

DESCRIPTION 

Adjustments 
Hydraulic System Troubleshooting 
Hydraulic Schematic 
Electrical System Troubleshooting 
Electrical Schematic 
Engine Troubleshooting 
Filter Cross-reference 

PAGE 

1-3 
4,5 
6 
7 
8 
9,10 
11 

*NOTE: All references to left and right are from operator position while seated. 



PUG SERVfCE/TECHNfCAL SECTION: ADJUSTMENTS 

1-Disk Parking Brake: This is an 
overcenter adjustment of the cable that 
runs from the brake lever in front of the 
seat, back to the brake caliper near the 
engine oil filter. Pushing brake lever 
down engages brake. Pulling up on 
lever disengages brake. Cable has 
adjustment at yoke on rod at both ends. 
Make sure brake lever stays over cen­
ter and holds machine when engaged. 
CAUTION: DO NOT OVERTIGHTEN. 
OVERTIGHTENING CAN CAUSE 
BREAKAGE. 

2-Hydraulic Valve Linkage: Adjust 
yoke on rod so valve is actuated through 
its full length of motion. This allows for 
full flow of hydraulic fluid so hydraulic 
cylinder goes through its full length of 
motion. 

3-Throttle Contro/:(2 rods in linkage) Throttle control is through the footpedal. Pushing 
down on pedal controls engine speed. When foot is off pedal, engine should idle. Adjust 
linkage so that engine runs through its full rpm range.(see engine manual). Lift seat platform 
and adjust front rod(A) from footpedal and adjust long rear rod(8) to throttle relay plate on top 
of engine. 

1 



4-Choke Control: Choke cable runs directly to the carburetor linkage at top of engine.(see 
engine manual) 

5-Clutch Linkage: Clutch cable is 
adjustable at the clutch pivot on top 
of the transmission casing in three 
places. Switcn at clutch should be 
adjusted so machine will not start 
unless clutch pedal is depressed 
and plunger on switch is depressed. 

6-Transmission Linkage: This is a 
dual motion mechanism that is 
adjustable on two linkages. If 
machine will not go into gear easily, 
one or both linkages need to be 
adjusted. P\djustment is accom­
plished by loosening locknuts on 
yokes at ends of rods and rotating 
either rod or yoke. Loosen lock­
nut(A) on end of shift tube assembly. 
Loosen 10cknut(B) on end of long 
rod 

7-Steering/Articulating: Adjust at 
pivot in center of machine. Adjust so 
cylinder moves through full motion 
and frame hits the two limiting stops 
on frame. Turn balljoint at end of 
steering cylinder. 

2 



a-Hydro Pump Belt: Pump mount to frame is slotted and is adjustable. Keep belt tight 
between pump and engine so there is no slippage. 

NOTES: 

*When making any adjustments, make sure all springs and moving parts are working 
properly. 

*Oil pivot points of all linkages occasionally. 

*With engine off and parking brake on; check driveshafts occasionally for play. Replace if 
needed. 

3 



PROBLEM 

No response from either 
power steering or ram. 

Hydraulic system is noisy. 

Hydraulic system overheating. 

CAUSE 

Oil too heavy. 

Oil supply too low. 

Plugged line. 

Belt slippage. 

Low or no drive pump 
charge pressure. 

Oil too heavy: 

Air in system. 

REMEDY 

Allow longer warm-up time. Replace with 
proper viscosity(weight) oil. 

Check for low oil level in reservoir. Add oil if 
necessary. 

Inspect reservoir for foreign object clogging 
system. 

Check for loose, broken or worn v-belt, 
replace if necessary. 

Check charge pressure. Pressure should be 
800-1100 psi. 

Allow longer warm-up time. Replace with 
proper viscosity oil. 

Check for low oil in reservoir. Add oil if nec­
essary. 

Loose connection to pump Tighten fittings. 
inlet. 

Lift or remote system over­
loaded continuously. 

Lift valve stuck. 

Unit operated in high tem­
perature area with no circu­
lation. 

Improve efficiency of operation. 

Lubricate lift valve lever. 

Reduce duty cycle and improve air circula­
tion. Remove debris and blockages from all 
areas. 

Hydraulic cylinder action slow. Low engine speed. Operate engine at higher speed. 

Oil leaking past cylinder 
packing. 

Check condition of piston O-rings and 
replace, if necessary. 

System valve spool in control Check linkage. 
valve not completely 
stroked. 

Badly worn charge pump. 

Oil leaking past spool in 
control valve. 

Belt slipping. 

4 

Check oil flow at high idle. Replace pump, 
if necessary. 

Check spool and valve body for score or 
cracks. Replace ~,;ontrol valve if necessary. 

Tighten be:i. 



PROBLEM CAUSE REMEDY 

Jerky ram and steering action. Air in system. Cycle cylinders to maximum stroke and 
maintain pressure for short time to clear air 
from system. 

Oil in reservoir low. Add oil to reservoir. 

Sticking relief valve in control Remove and clean valve. 
valve. Replace if necessary. 

Ram does NOT maintain raised Oil leaking past cylinder Check condition of O-rings and cylinder 
position with handle in neutral. packings. bore. Replace packing if necessary. 

Oil leaking past spool in Check spool and valve body for scores or 
control valve. cracks. Replace valve if needed. 

Leaking lines or fittings Inspect lines and tighten fittings. 
between control valve and 
cylinders. 

BoX/ram will not lower. Box or attachment is Remove blockage. 
blocked. 

Repair or replace. 
Sticking lift valve. 

Crack fitting at lift cylinder(engine ofn 
Hydraulic lock. 

Lift valve sticks. Sticky O-rings. Machine has Bump lever sharply. 
not been operated in some 
time. 

5 



AUX,;.-' -+--....... OUT STEERING 
GEAR 

Q. -r--r------++------_ 
HYDRAULIC 
TANK 

UPPER 
1/2" LOWER 

FEMAL 

DUMP 
CYLINDER 

STEERING 
CYLINDER 

OPTIONAL VALVE KIT 
6 

HOSE 

PUMP 



TROUBLESHOOTING 
ELECTRICAL SYSTEM 

PROBLEM CAUSE REMEDY 

Starter will not crank. Fuse is blown. Replace fuse. 

Battery connections are Clean the battery terminals and cables 
loose or corroded. and retighten them. 

Starter solenoid is defective. Replace solenoid. 

Clutch switch is not working Adjust linkage and/or replace switch. 
properly.(machine will not 
start with clutch pedal 
depressed) 

Battery will NOT recharge. Battery terminals or cables Clean the battery terminals and cables 
are loose or corroded. and retighten them. 

Battery is defective. Check battery. Replace if needed. 

Alternator is defective. Check charging system on engine. See 
engine manual. 

Entire electrical system does Fuse blown. Replace fuse. 
NOT function. 

Gauges and instrument panel Fuse is blown. Replace fuse. 
switches do NOT work. 

Poor ground. Check ground wires. 

Lights will NOT operate. Lights burned out. Replace lights. 

Fuse is blown. Replace fuse. 

Defective light switch. Replace switch. 

Poor ground. Check ground wires. 

7 



B 

R 

CLUTCH 
SWITCH 

ENGINE 

y 

KEY AMMETER 
SWITCH 

BL 
W 

BATTERY 

0 

FUSE 

BL 

LIGHT 
SWITCH 

LIGHT 

LIGHT 

WIRE COLORS 

0 ORANGE Y YELLOW 
P PURPLE R RED 
BL BLACK B BLUE 
W WHITE G GREEN 

8 

0 



TROUBLESHOOTING 

PROBLEM CAUSE REMEDY 

Engine overheats. Crankcase oil is too full or Add or remove oil. 
too low. 

Engine is overloaded. Operate mower at 1/2 to full throttle til 
problem is solved. 

Grade of oil improper or Drain and replace with proper grade of oil. 
dirty. 

Exhaust is restricted. Remove restriction when cool. 

Air intake plugged. Remove debris. 

Engine will NOT turn over. Battery connections are Clean the battery terminals and retighten 
loose or corroded. them. 

Battery discharged. Check battery and recharge. 

Clutch switch is not operat- Replace switch or readjust. 
ing properly. 

Fuse is blown. Replace fuse. 

Ignition switch is defective. Check by jumping starter to start engine. If 
needed, replace ignition switch. 

Wire lead connections to Check all terminals and connections for 
and from ignition switch are loose or broken leads. 
loose or disconnected. 

Starter solenoid is defective. Replace solenoid. 

Engine turns over but will NOT Fuel tank is empty. Check and refuel tank. 
start. 

Fuel filter is plugged. Replace filter. 

Spark plugs are fouled. Clean and regap plugs or replace. 

Fuel is not reaching carbure- Check fuel filter and lines. 
tor. 

Points are improperly Replace points and reset gap. 
gapped. 

Water in fuel. Drain fuel and replace. 

9 



-"","""~~"":<-:,,,,",, ," 
, • - ',H_'", ,. . _". . 

~r:~~~~iift~~'~~~lt~'j'}t:;~~,~c 
GENERAL ENGINE 

PROBLEM CAUSE REMEDY 

Engine runs irregularly. Fuel filter is clogged. Replace filter. 

Fuel line sucks air. Retighten fuel line connections. 

Air cleaner is clogged. Clean or replace. 

Governor is malfunctioning. See engine manual and repair. 

Battery charge is poor. Engine charging system is Repair or replace. 
defective. 

Warning light comes on Low oil pressure. Check oil level. 

Thin oil. Change oil and filter to recommended 
viscosity. 

Bad engine bearings. Check bearings. 

10 



OEM KOHLER PART NO. 

Air Cleaner Element: 47-083-03 
Ale Precleaner: 24-083-02 
Oil Filter: 12-050-01 
Fuel Filter: 24-050-02 

Kohler engine no. CH20 

The Kohler Company recommends using only Kohler OEM filters on any of their 
engines and do not supply a cross reference to Fram, AC or Donaldson. These 
OEM filters can be ordered through your local Kohler engine dealer. 

The Chetech Co. has contacted numerous replacement filter manufacturers and 
they cannot supply the corresponding filters for Fram, AC or Donaldson. 
Chetech Co. recommends visiting your local auto stores(i.e. NAPA, Big A, etc.) 

and using their filters or getting the cross reference filter you prefer. 

11 


